SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B

RefLevel 30.00dBm  Offset 12.580 d8.

Mode Sweep

s6L

17:10:41 01.06.2022

Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
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2 Result Summa
1100 GH 1-709GHe 1.000 Mz 170878 Griz ~24.20 dBm -11.20cB 1.740 GHz 1.780 Ghz 100.000 kHz 1.76699 GHz 0.24 dBm -29.76 dB
1.709GHz 1.7106Hz 500,000 kitz 1.70990 GHz -25.82 dBm -12.82 dB 1780 CHiz 1781 CHz 5001000 kHlc 178001 GHa 242 4Bm Noas
1710 Gl 1.750 Ghz 100000 kiz 1.73555 GHz 0.15 dBm -29.85 dB v e ran e Lo0n e 178245 GHa 2160 dBm L6048
[ BT I -
17:10:30 01.06.2022 17:12:83 01,06.2022
e - 552 o ]
Ref Level 3000 Bm  Oftset 1280¢6  Made Sweep saL Ref Level 3000 dm  Offset 120048 Mode Sweep saL
Count 100/100 Count 100/100
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LioH: 3003 pts 0 MHz/ 1.75 Gz || [ 1,74 GHa 3003 pts 5.0 MHz/ 178 GHz
2 Result Summa

17:12:43 01.06.2022

1.700 GHx 1.709 GHz 1.000 MHz 1.708 68 GHz -25.19 dBm -1219 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.76707 GHz 0.04 dBm -29.96 dB
1.709 GHz 1.710GHz 500,000 kHz 170594 GHz -21.10 dBm -14.10d8 1.780 GHz 1.781 GHz 500,000 kiHz 1.78002 GHz -24.79 dBm -11.79.d8
1710 GHz 1.750 GHz 100,000 kHz 1.73711 GHz 0.50 dBm -30.50 dB 1781 GHz 1.790 GHe 1,000 MHz 178259 GHz 2176 dBm 876dB
T O

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B

Made Sweep

saL RefLevel 30.00dBm  Offset 12.580 d8.

Mode Sweep

1.700 GHz

3003 pis

seL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
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1.000 MHz
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GHe 2 1.708 98 GH: -28.93 dBi -15.93 dB -
1703 Gl oG, sontao s 17098 Gz e T 70 1781 i 00000 ki V7002 o 3350 dbm Sisod
1.710 GHz 1.750 GHz 100.000 kHz 1.73815 GHz -1.38 dBm -31.38 dB 1781 GHz 1790 GHz 1.000 MHz 1.78266 GHz :25.98 dBm 129848
I P
17:10:53 01.06.2022 17:12:35 01.06.2022
FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
wver = = ]
Ref Level 30.00 dBm  Offset 12.80 db Mode Sweep SGL RefLevel 30.00dBm Offset 1280 dB Mode Sweep S6L
Caunt 100/100 Count 100/100
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1.7 GHz 3003 pts. 0 MHz/ 1.75 GHz | 774 GHz. 3003 pis 5.0 MHz/ 1.79 GHz
2 Result Summar

1.740 GHz

17:11:02 01.06.2022

17:12:26 01.06.2022

17 1.780 Ghz 100.000 kHz 1.74246 GHz -1.41 dBm -31.41 dB

1709 GHr 1710GHz 500,000 kiz 1.70999 GHz -31.50 dBm -18.50 dB 1780 GHs 1781 Gha 500.000 kHz 178002 GHz 3150 dBm 1850 dB

1710 GH: 1750 GHz 100,000 kHz 1.74183 GHz -1.39 dBm -31.99 B V781 i 10 cHe 100 it 178251 GHz 2783 dBm 1483 dB
N P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 1280 6B

Made Swesp saL Reflevel 3000d8m Offset 1280d8  Mode Sweep saL
Count 100/100 Count 100/100
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2 Result Summa;

1.700GHe 1-709GHe 1.000 Mz 170864 Griz -35.55 dBm -2258 cB 1740 GH 1.780 GH 100.000 ki 1.74142 GHz -3.00 dBm -33.00d8
1,709 Gtz 1710 Gt 500000 Ktz 1.71000 GHz -36.91 dBm -2391 dB 1 7800H: 17810He 500,000 kHr 178002 GHz 3546 dBm 2.6 4
1710GH: 1.750 Ghz 100,000 kiz 1.74043 GHz -4.29 dBm 3429 dB v e ran e i 178127 GHa 3o 8e dBm Erye
[ B T T
17:11:13 01.06.2022 17:12:18 01.06.2022
o L]
Reflevel 3000d8m Offset 125008 Made Sweep saL Reflevel 000 dBm Offset 128003 Mode Sweep saL
Count 100/100 Count 100/100
Limit Cheek PRss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_0G2 5 SPURIOUS_LINE_ABS_0q2
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2 Result Summe 3 Reslt Sommne

1.700 GHz 1209 GHz 1.000 Mz 1.70861 GHz -26.38 dBm -13.38 dB 1.740 GHz 1.780 GHz 100.000 kHz 1.74306 GHz -2.85 dBm -32.85 di
1.709GHz 1.710GHz 500000 kHz 1.70959 GHz -28.08 dBm -15.08dB 1.780 GHz 1781 GHz 500.000 kitz 1.78079 GHz -28.27 dBm -15.27 dB
1710 GH: 1750 GHz 100,000 kHz 1.73847 GHz -2.29 dBm -32.29 B V781 i 10 cHe 100 it 178276 GHz 25,85 dBm 128548
e W 0 . T
17:11:24 01.06.2022 17:12:04 01.06.2022
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e% FCC RADIO TEST REPORT Report No. : FG222202C

SPORTON LAB.

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Ref Level 0.00dBm  Offset 12.80 dB Mode Auio Sweep s6L RefLevel 0.00dBm  Offset 1280 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissiens
50 dBa 50 dBew
&0 &0
70 dBm 70 de
80 -80
90 a0
30.0 MHz 49005 pts 3 GHz/ 3 18.0 GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Sum mar
30.000 Mz 1.000 GHz 1.000 Mz 31.81830 MHz -2394 48 30.000 MHz 000 GHz 1.000 MHz 35.21245 MHz
1.000 GHz 1.700 GHz 1,000 MHz 1.65547 GHz -25.96 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.64620 GHz
1.790 GHe 3000 GHe 1,000 MHz 299713 GHz -2534dB 1790 GHz 3.000 GHz 1.000 MHz 2.94813 GHz
3.000 GHz 9,000 GHz 1.000 Mz 7.00113 GHz -20.75 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.498 70 GHz
9.000 GHz 13.000 GHz 1,000 MHz 9.83772 GHz -2330dB 9.000 GHz 13.000 GHz 1.000 MHz 9.81492 GHz
13,000 GHz 18000 GHz 1,000 MHz 16.41367 GHz -36.32 dBm 2331 d8 13.000 GHz 18.000 GHz 1.000 MHz 16.003 29 GHz
oo S e S
16:27:47 01.06.2022 16:20:57 01.06.2022
Ref Level 0.00dBm  Offset 12.80 dB Mode Auio Sweep s6L
Count 100/100
1 Spurious Emissions
50 dBa
60
70 dBm
80
90
30.0 MHz 49006 pts 8 GHz/ } 18,0 GHz
2 1t Summ
30,000 MHz 1,000 GHz 1,000 MHz 35.45489 MHz -36.87 dBm -23.87 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.697 81 GHz -38.76 dBm -25.76 dB
1.790 GHe 3000 GHe 1,000 MHz 299410 GHz -38.09 dBm -25.09 dB
3,000 GHz 5,000 GHz 1.000 MHz 7.49430 GHz 33,68 dBm -20.69 dB
9.000 GHz 13.000 GHz 1,000 MHz 9.804 52 GHz -36.24 dBm -23.24 dB
13,000 GHz 18000 GHz 1,000 MHz 16.748 23 GHz -36.04 dBm -23.04 dB
16:28:53 01.06.2022
Page Number : An66-38 of 39
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samonas. FCC RADIO TEST REPORT

Report No. : FG222202C

Frequency Stability
Test Conditions FR1 n66 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 5MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0000
40 Normal Voltage 0.0029
30 Normal Voltage 0.0038
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0057
PASS
-10 Normal Voltage 0.0043
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 412 5.16 6.16 6.36 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
TEL : 886-3-327-3456 Page Number : An71-1 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

RefLevel 3000 B Offset  12.20d5 = AnBW 20 MHz
- an

Meflevel 300008 Offset 122048 = AnBW 20 MHz
3000 MessTime 656 At
1 CCDF c
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1 -
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|
| |
| 1
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2373 dBm 2837 dBm 46448 180 db 340 db 41298 45698
10:08:39 03.06.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 23.27 dBm 28.76 dBm 5.49 d8 234 dB. 4.34 48 5.16d8 5.44.d8
o mm— s U0
10:08:27 93.08.2022

|
16QAM 64QAM

RefLevel 3000 B Offset  12.20d5 = AnBW 20 MHz
- an

Reflevel 300000 Offset 122008 = AnBW 20z
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= —
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1 \
I |
I '\
(CF 680.5 Wz Mean Pwr + 20,00 d8 || (GF680.5 iz
2 Result Summ Samples: 130000
2219 dBm 28,92 dBm 6.73 dB 2844 43340 51640 654 b
maasuring
10:09:37 03.06.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 21.88 dBm 28.97 dBm 7.09 d8 288 dB 5.10 4B 536 dB 588 dB
CEEE
10:08:48 03.08.2022

|
256QAM

RefLevel 3000 B Offset  12.20d5 = AnBW 20 MHz
- an

3000 MessTime 656
1 CCDF 153 View

h
1E04- ¢
i
I
|CF 680.5 MHz Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
19.70 dBm. 27.75 dBm 8.05 dB 2.90 dB. 51248 5.68 4B 1.6448
s NN U0
10:20:30 03.96.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.93 9.35 14.30 18.78
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.97 4.93 9.79 9.87 14.90 15.02 19.86 19.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.97 4.89 9.81 9.85 14.93 15.05 19.78 19.74
TEL : 886-3-327-3456 Page Number : An71-3 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 122008 = REW 100kHz
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S CE o Ers T T O
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n 1 677981 MHz VA dem  nddown W 497 Wiz n 1 678,002 Mz 1250 dom nd down BW 493 Wiz
T2 1 682.958 MHz -13.09 dBm Q Factor 1372 T2 1 682.938 MHz 1206 dBm Q Factor 1377
T o W% s
19:40:24 02.05.2022 19:40:38 02.05.2022
RefLevl 3000 0B Offset 123008 = REW 100z sat RefLevel 3000.dbm  Oftet 120,08 = RBW 160%Hz sat

15:40:58 02.06.2022

15:41:14 02.06.2022

-an X000 SWT 101 ms = VW 300wtz Mode Auto Sweep Count 100/100 | = Are X000 SWT 101 ms = VW J0kiiz_Mode Auto Sweep Court 1007100
1 Fraquency Swaep e || Frequency Sweep
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| s 7
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7 T I§
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M 1 682.388 MHz 13.47 dBm ndB 260 dbl M 1 680.85 MHz 10.36 dBm nd8 26.0 dBf
n 1 678.002 MHz 11.65 dBm ndB down BW 4.96 MHz n 1 678.002 MHz 15.20 dBm el down BW 4,89 MHz
o i 682568 Mz 2232 dbm QFsctor 74 o i 682858 Mz 1452 dBm G actor 1391
I o W O

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz
1.01 ms = VBW 300 kiiz _ Made Auto Swesp

=aw
CF 8805 Wz 1001 prs awHz/
[2 Msrkeer Table
mi 1 678.022 MHz 15.27 dBm nd8
n 1 675625 MHz 10.35 dBm ndB down B
n 1 684,976 WHz 1172 dm 0 Factor
19:43:42 02.06.2022
ultiView Spectrum ultiView Spectrum
Ref Lovel 30,00 dBm  Offsct 12.30.08 = RBW 100kHz RefLevel 30,00 dBm  Offset 12.20 08 = REW 100kHz
= 5008 SWT 1.0 ms = VEW 300wz _Made Auto sweep - an 5008 SWT 1.0 ms = VBW 300wz _Made Auta Sweep
1 Frequency Sweep 1 Frequency Sweep
0 yoT R v ey e 1 R T T I o -
o / o :
|
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o
T A P
CF 8805 Wz 1001 prs awHz/ (CF 580 5 Mz 1001 pes oMb/
[2 Msrkeer Table [2 Msrkeer Table
mi 1 678.702 MHz 10.92 dBm mi 1 679.761 MHz 10.29 dBm ndd
n 1 675565 MHz 14.12 dBm ndB down B n 1 675525 MHz 1477 dBm ndB down BW
n 1 355 Mz 14,82 dBm aFactor n 1 685,395 WHz 15,87 dbm Qfactor

15:43:09 02.06.2022

15:42:53 02.06.2022

64QAM

256QAM

tiVie Spactrum

RefLevel 3000 dBm  Offst 122008 = REW 100 kiz
- A 008 SWT 101 ms = VBW J00kHz  Made Auto Sweep
1 Frequency Swesp

tiVie Spactrum

RefLevel 3000 dBm  Offst 122008 = REW 100 kiz
- A 008 SWT 101 ms = VBW J00kHz Made Auto Sweep
1 Frequency Swesp

2
o - TR e o — v

f JIY EESNTRAT] R .
o - o

et Wy

AIA.V,.".-L-,J W

(CF 6805 MHz. 1001 prs 0 MHz/ (CF 6805 MHz. 1001 pts 0 MHz/
[2 Marker Table [2 Marker Table

M 1 678.002 MHz 11.21 dBm ndB M 1 679.581 MHz 8.09 dBm ndB

m 1 675.585 MHz 15.08 dBm ndB down BW m 1 675.525 MHz 17.34 dim el down BW.

12 1 685,355 MHz 15,04 dBm QFactor 12 1 685375 MHz 1860 dBm QFactor

15:42:32 02.06.2022

15:42:12 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

20:26:18 02.06.2022

Reflevel 30000Bm  Offst 122008 = AW 300Kz s
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0 .
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o i £87.303 Mz 795 dim QFsctor 74
 m—

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

20:25:13 02.06.2022

20:25:38 02.06.2022
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T o
ey R i ey R * Thoans
20:22:28 02.06.2022 20:24:54 02.06.2022
ultiView = | Spactrum ultiView = | Spactrum
Reflevel 30000Bm  Offst 122008 = AW 300Kz s Reflevel 30000Bm  Offst 122008 = AW 300Kz s
-an S0a SWT  101ms = VBW Wiz Mode AutoSweep counr 1007100 [ = s 00 SWT  101ms = VBW 1wz Mode AutoSwess Court 100/100
1 Frequency Swaep i Max.
W[ 1423 dbm W[ 1082 dbm
6835570 e 675 9450 Wz
2 2
P T R, VAT T VY T . s
0 e i w, 10 P A T L LT L e e e e R
f Y / \
o, ! ! o, f !
- + -
{ { |
H | 4 &
"‘VA ]l !
10 Th0
1ot W il i |
s o ofrm AT gl L P TV Y PP (T
v | [0 i
[T 0T pe Gy Span 30.0 Wiz || (GF80.5 Nz 00 s o i/ Span 30.0 W
2 Marker Toble 2 Marker Toble
] 1 683,551 MHz 1423 dBm ndb 260 48 ] 1 675.945 MHz 10.92 dBm nd 260 48
n 1 73007 Mz 1302 dbm B down W 1493 MHz n 1 672338 Mz 1585 dbm e down BW 15.08 MHz
n ' 657,933 Wiz 1083 dém QFacor 158 n ' 657,903 Wiz 1494 dém @ Factor 113
o o
. o T ety R s

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT Report No. : FG222202C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz
3006 SWT  101ms = VBW 1 MHz Mode Auto weep

Myl
ol A bt S
10 7= W ¥ W/ e v
o t L
{ |
[
o 7 i A
" A o
€7 8805 Wz 001 prs O W/ Span 0.0 MHz
[z Marker Table
M 1 675.425 MHz 16.09 dBm ndB 260 dB
n 1 670,59 MHz 508 dBm B down B 18.78 MHz
T2 1 689.371 MHz 1051 dBm 0 Factor 36.0

s T
ey * are

20:47:49 02.05.2022

FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

T Bl v - | spectum

RefLevel 3000.dbm  Oftt 120,08 = RBW 05z sat RefLevel 3000.dbm  Oftt 120,08 = RBW 05z sat
- At 3000 SWT 101 ms = VBW 1 MHz Mode Auto Sweep Count 100/100 | = Att 3008 SWT 101 ms = VBW 1 MHz Mode Auta Sweep Count 100/100
1 Fraquency Swees 1Ps Mo “
i
6785080 M
0 0
0 i s Ao e o A A . 0 e P Aoty cfde s " '
/ | / |
o . + o J
| ) }
P | / N
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| 20d0my~57 e | | v LR o
[T oo pts W Span 40,0 Nk || (GF805 We oot () Span 400 Az
3 Marker Tabie 3 Marker Tabie
M 1 676.504 MHz 1334 dBm ndB 26.0 dB M 1 676.024 MHz 1331 dBm B 26.0 dB
mn 1 670.59 MHz 13.75 dBm ndB down BW 19.86 MHz mn 1 670.55 MHz 13.99 dBm e down BW 19.90 MHz
T2 1 690,45 MHz 1327 dBm Q Factor 341 T2 1 690,45 MHz -10.33 dm Q Factor 34.0
e W oo WS
20:44:23 02.06.2022 20:45:22 02.06.2022

64QAM 256QAM

RefLevel 30,00 dBm  Offset 12.20 08 * REW 300kHz £ RefLevel 30,00 dBm  Offset 12.20 08 * REW 300kHz
- 3000 SWT 101 ms = VBW 1 Mz Made Auto Sweep Count 106/100_| = art 3000 SWT 101 ms = VBW 1Mz Made Auto Sweep
1 Fraquency Swep 1 Fraquency Swep

Mi[1] 1308 dBim i)
675,965 0 M
n n
fatre A sl it P )
0 i # o FIIW | sty
; v 7Y Y L e T P Py T e oy
0. J‘ - 0. - ‘I
|
1 :
| Ly | !
)
el T 4 |
calorg gl Wi T il it b p,

Yo G T B N T WA
CF 8805 Wz 1001 prs awHz/ Span 40.0 MHz | | CF 880.5 bz 1001 pes oMb/ Span 40.0 MHz
[2 Msrkeer Table [2 Msrkeer Table |

mi 1 675.985 MHz 13.08 dBm ndB 26.0 B mi 1 676.904 MHz 10.79 dBm ndd 26.0 B
m 1 670,63 MHz 12.58 dBm nd8 down BW 19.78 MHz m 1 670,63 MHz 1328 dBm ndB down BW 19.74 MHz
n 1 £90.41 MHz 16,0 dBm 0 Factor 342 n 1 £90.37 MHz 15,47 dBm Q factor 343
s o s o
ey R P et 0 aoanas
20:45:49 02.06.2022 20:46:40 02.06.2022

TEL : 886-3-327-3456 Page Number 1 An71-7 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202C

Occupied Bandwidth

Mode FR1n71: 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.46 8.89 13.43 17.85
Mode FR1 n71: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.49 9.27 9.24 14.12 14.09 18.83 18.86
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.49 9.26 9.27 14.15 14.09 18.82 18.97
TEL : 886-3-327-3456 Page Number : An71-8 of 29

FAX . 886-3-328-4978




FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz
1.0 s = VBW 300kHz

Made Auto sweep

679.241 MHz
678.243 71 MHz
68271913 MHz

16.24 dBm
12.73 dim
1189 d8m

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz

1.01 ms = VBW 300kHz

Made Auto sweep

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz

Made Auta Sweep

seL

Count 106/100

680.78 MHz
67823612 MHz
682.73052 MHz

1391 dBm
B21 dim
5.80 dBm

2 10.0 MHz

Occ B Gentroid
.36 dbm Oce Buw Freq Offset

449918545 MHz

E80.479 172 282 MHz
-20.827 717575 kHz

R s, mamm
&

64QAM

256QAM

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz

1.0 ms = VBW 300kHz

Made Auto sweep

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz

Made Auto Sweep

682,408 MHz
678.239 58 MHz
682722 62 MHz

1320 dBm
B.96 dim
81 d8m

2 10.0 MHz

1001 pts 0 b=/
10.81 dBm Oce Bur
546 dilm Occ B Centroid
488 dim Ot Buv Fren Offset

4.496476 605 MHz
B80.466 620 715 MHz
33379 085 273 ke

s TLma
[T s o

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An71-9 of 29



ssamanas. FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn  Offset 122008 = REW 100kHz

- A 008 SWT 101 ms = VBW J00kHz  Made Auto Sweep
d Bandwidth
) |
[
J
e
e ar ST Sz 0N
ST
M 1 677.603 MHz 14.50 dBm 8896485673 MHz
n 1 75846 Mtz 1103 dgm  Oce s Controid 580291 824 861 e
o i 7401 ke 103080 O s e Ofses 203 155 138,37 ke

15:43:34 02.06.2022

Rescy

s TLman
[T &

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 300008 Offeet 122008 = REW 100KH sat RefLevel 3000 B Offset 123008 = REW 100 iz sat

- an ST 101 ms = VW 300kz_ Made Auto Sweep Court 100100 [ = st 5005 SWT 101 ms = VEW 300z Mase uto Sweep Cour 100/100
o TR T e ® = e Y e =

|
o o - -

{ /

i } i

|
fio o o, 1l

AL i A
& 805 Wi 001 prx [T Span 20.0 Wiz || |CF 8805 Wik 001 prs o e/ Span 20.0 Wiz
[ Markees Tabiz [ Markees Tabiz

678.682 MHz 1097 dBm

675,842 3 MHz 704 dim
685.120 6 MHz 536 dm

Oce B
Occ B Centroid
O B Freq Offset

9.27831391 MHz M 1 678.662 MHz 11.54 dBm Oce Bur
80,481 408 557 MHz m 1 675,851 2 MHz 587 diim Occ B Gentroid
18591403 023 kHz n 1 685,102 2 MHz 6.15 dbm Oce Buw Freq Offset

15:43:02 02.06.2022

Rescy

9.249075582 MHz
B80.477 638 346 MHz
-22301 654 293 kHz

R s, mam
& T

145 02.06.2022

Rescy

T
[T & T

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 122008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz _Mode Auto sweep
d Bandwidth

ultiView Spactrum
RefLevel 30,00 dBn  Offset 122008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz Mode Auto Sweep
Bandwidth

676,684 0 Mz 676,242 0 Mz
0 0
10 5 e . 10
e v 7 .
| TR TS
o o
] ] [
| | T
r / |
I |
g ol M |
ot T e T T
(CF 580 5 Mz 1001 pts 0 MHz/ Span 20.0 MHz | | |7 680.5 MKz 1001 pts oMb/ Span 20.0 MHz
[2 Marker Tabie [2 Marker Tabie
mi 1 676.884 MHz. 11.27 dBm Oce B 9.265334272 MHz M1 1 678.242 MHz. 7.85dBm Oce Bur 9.275980562 MHz
n 1 6758341 MHz 744 dim Oce B Centroid 680,466 815 068 MHz n 1 6758462 MHz 3567 dbm Occ B Gentroid 680484 162 35 MHz
n 1 6850995 MHz 565 dim Oce B Freq Offset 3318493159 kHz n 1 6851202 MHz 5.56 dbm Ot Buv Fren Offset 15,837 650 069 kHz

15:42:24 02.06.2022

Rescy

I s, amamm
& T

15:42:03 02.06.2022

Rescy

I s, amamm
e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

- Are 3008 SWT 100 ms = VBW 1 MHz Made Auto Sweep ::mwwtm
d Bandwidth
»
Al ek |
10, 3
0
| i
N ‘I
]
P"\
A (TR Py Y vy
s o v ST
[ 1 676.694 MHz 19.30 dBm 13.437 309748 MHz
=
FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

se se
- an SWT 1.0 ms = VBW 1 MHz_Made Auto Sweep Count 100/100 | = Art 3005 SWT_1.01ms = VBW 1 MHz_Mode Auto Sweep Count 100/100
674,776 0 MHz
n n
! L ) o bt
0 Pl et mhesg et . o Mgt
11 I |
o o 1 -
t T T
[ [ |
¥ i T
Wi ol
PPNLY) Y (WL TN, WS . L, L
A *I
CF 8805 Wz 1001 prs 0 Mz, Span 30.0 MHz | | CF 880.5 ke 1001 pes oMb/ Span 30.0 MHz
[2 Msrkeer Table [2 Msrkeer Table
674.776 MHz 15.18 dBm Oce B 14122398824 MHz mi 1 677.113 MHz 15.15 dBm Qce Bu 14.096 842119 MHz
6734179 MHz 9.36 dim Oce B Centroid 680479091 173 MHz n 1 6734378 MHz E.19dim Occ B Gentroid 680,486 200213 MHz
6475403 Mz 952 dbm Oce b Freq Offset 20,908 627 196 kHz n 1 6875346 iz 5.9 b Occ Biw Freq Offset 13759 746 678 kbz
s, D T
ey R N T ety R # Chodwer

20:22:19 02.06.2022

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

ultiView Spactrum
RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

- A 008 SWT 101 ms ® VBW 1 Miz_Made Auto Swesp - A 008 SWT 101 ms ® VBW 1 Miz_Made Auto Sweep
d Bandwidth Bandwidth
683,457 0 Mg 674,256 0 Mg
» »
Y S 6 et 1
. 7 v g e \ o - - -
0. - | o l‘
/ | |
1 | | 1
i T 1 ]
i {
Ty /
popsaafrngt Mol o Jery, M bt ppagoa Wy
y - e
& 805 Wi 001 prx [T Span 30.0 Wiz || |GF 8805 Wk 001 prs ot/ Span 30.0 Wiz
[ Markees Tabiz [ Markees Tabiz
W 1 683.497 MHZ 14.21 dBm Oce 14152789021 MHz W 1 674.266 MHZ 1140 dBm Qcc B 14.094 734041 MHz
m 1 734128 Mz 580 dim Occ s Centroid 680,453 203 405 Mz m 1 734425 Wiz 584 diim Oce B Gentroidd 680,483 859 787 Mz
n 1 637565 6 Wz 578 dim Occ B Freq Offset 10,756 595 205 kHe n 1 6375372 Wz 583 diim Occ B Fren Offset 10140 212984 kHe

20:25:05 02.06.2022

Rescy

Lman
2025:m

20:25:25 02.06.2022

Rescy

Lman
2052

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamanas. FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz
3006 SWT  101ms = VBW 1 MHz Mode Auto weep
h

PR RN LTI TRYY MR

WA

(CF 580 5 Mz 1001 pts 0 MHz/
[2 Marker Tabie

mi 1 684.456 MHz 16.35 dBm Oce B

n 1 6710471 MHz 1063 dim Occ B Centroid

n 1 688902 4 MHz 1145 d8m Oce B Freq Offset

20:47:23 02.06.2022

FR1 n71/20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

- At 3000 SWT 101 ms = VBW 1 MHz Mode Auto Sweep Made Auta Sweep
3
n, "» Syl S P :d,,,, e "
10 a g, A . - M s A A ey i
] |
0. I\I ¢
T
Dy
|CF 680.5 MHz_ 1001 pts: 0 MHz/ 0 MHz/
2 Marker Toble
] 1 678.102 MHz 13.42 ¢Bm Occ 14,66 dim Qce B
n 1 &71.107 6 Mz 503 dim Occ i Centroid 8.56 dim Occ B Centroid
T2 1 589.947 1 MHz 3.18 dBen Oce Bw Freq Offset 5,88 dbm Occ Bw Freg Offset

20:44:05 02.06.2022

Rescy

64QAM

256QAM

ultiView Spactrum

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

- an SWT 101 ms = VBW 1 MHz_ Mode auto sweep
h

RefLevel 30,00 dBn Offset 1220 08 ® REW 300kHz

Made Auto Sweep

T I TY SR

b
|CF 680.5 MHz_ 1001 pts 0 MHz/ 0 MHz/
e T —

M 1 680.45 MHz 1284 dBm Occ Bw 1031 dBm Oce Bur

" i a2 Tordie O baGenioid A -~

i : 331 s [ vt iiin  Obwpeadhe

20:45:31 02.06.2022

Rescy

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG222202C

Conducted Band Edge

FR1 n71/5MHz / DFT-S OFDM / PI/2 BPSK
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

ultiView Spectrum - e Spectr -
seL

Ref Level 30,00 dBm  Offset 1220 dB Maode Sweep SGL RefLevel 30.00dBm Offset 1220 dB Mode Sweep
Count 100/100
1

Count 100/100

1 Spurlous Emissions
SPURIOUS UNE-ABS 002
KjoUs_LINE_ABs_og2
20
10 - 10 dB
L
0 il 0 dBor
‘;‘ |
|
[ ‘
/ f
30 7 l‘ 3B fr “l
I | I
| | |
W . .r-\ 4 \ il ot \
) wl, | {1 J
/ \ ! L \
- o o [ ]
N B el SRR || e " ] . )
— 60 dBiny e RS U ES——
652.0 MHz 3003 pts 1.6 MHz/ 668.0 MH: | | 693.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result Summa;

652,000 Mz 662,900 MHz 100,000 kitz 662.894 56 MHz -17.60 dBm 693.000 MiHz 698,000 MHz 100.000 kHz 697.61788 MHz 20.99 dBm -9.01dB
662.900 MHz 663,000 MHz 50,000 kHz 662.99815 MHz -13.14 dBm 698.000 Mz 698.100 Mtz 50.000 kHz 698.001 05 MHz -18.17 dBm -5.17 dB
663,000 MHz 568.000 MHz 100.000 kHz 663.34715 MHz .93 dBm 698,100 MHz 709,000 MHz 100,000 kiz 698.105 44 MHz -22.61 dBm 9.61dB
o O
L B e e ety NN VU

15:34:50 02.06.2022 19:10:21 02.06.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

saL RefLevel 30.00dBm  Offset 12.20d8.

1 Spurious Emissions 1

SPURIOUS, UINE-ABS.
RloUs_LINE_AI

Mode Sweep

Ref Level 30,00 dBm  Offset 12.20 0B Made Sweep

Count 100/100

Line _SPURJoUS.

0 0
i0 _ 10 B — 1
P T e P A A A Al e,
/ | [ |
0 | [ofdBr 1
|

o - A N TN, —
T P R .
L WA A
A e
o
o
60 60 dBr
652.0 MHz 3003 pts 1.6 MHz/ 668.0 MH: | | 693.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz

2 Result Summa;

2 Result Summa:

:(: ggg :::. :2; 333 m:t 1$ gﬁ ::- %‘ﬁiig mu: -g-:; i:: '32-:; zg 633.000 MHz 638.000 MHz 100.000 kHz 694,071 43 MHz 8.72 dBm -21.28dB
z 2 . iz ! 2 X -29. -16. 698.000 MHz 698,100 MHz 50,000 kHz 698.00045 MHz -27.87 dBm -14.87 dB
663.000 MHz 568,000 MHz 100,000 kiz 666.65884 MHz 292 dBm -21.08 8 698.100 MHz 708,000 Mz 100.000 kiz 698.105 44 MHz -32.47 dBm -19.47 dB

[ ety DN S U

18:24:20 02.06.2022

19:15:40 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 122008

Made Sweep

SGL

Count 100/100

ReflLevel 30,00 dBm Ofiset 12.20d6 Mode Sweep sat
Count 100/100

1 Spu: Emissions
SPURIOUS UINE: ABS_002
SPURIOUS_LINE_ABS_oq2
20
| [l
\ I
10 10 dBm -
[ A
0 i 0B L
|
I ‘i L}
|
JLA [
' 1 N ]
| \ ) r ‘\
30 v 30,8 fr T e
/ /1 I f |
40 . Ll | }
> pod u i <
| ] L ey
R .
N o -
) AR a4, [P e RN
o e U e S —
652.0 MHz 3003 pts. 1.6 MHz/ 668.0 MH:z | | [ 633.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Summar 2 Result Summa

652.000 MHz

662,900 MHz

662.900 MHz
663,000 MHz

100,000 kHz
50,000 kiz

662.894 56 MHz
662.99825 MHz

663.000 MHz

668,000 MHz

100.000 kHz

6563.34715 MHz

15:32:53 02.06.2022

Ready

e
Eeans

693.000 MHz 698,000 MHz 100000 kHz 697.607 89 MHz 20.00 dBm -10.00 d8
698.000 MHz 698.100 MHz 50.000 kHz 698.00225 MHz -14.75 dBm -1.75dB
698.100 Mz 709.000 Mz 100.000 kHz 698,105 44 MHz -20.67 dBm -7.67 dB

Resty = Y

19:11:52 02.06.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 122008

RefLevel 30.00dBm  Offset 12.20d8.

Mode Sweep sa Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS_LINE ABS PRSS
SPURIOUS_LINE_ABS_0q2 P
0
10 . 0 4B T
ISR NTH T SRRV NV [ e A P o,
. \

OfdBor
|

h l

! |

I 1 N \
30 30 dBr T
I
-0 7 = T
e e T
60 dBr

652.0 MHz. 3003 pts. 1.6 MHz/ 668.0 MHz || [ 693.0 MHz 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Summar 2 Result Summa

652,000 MHz 662,900 MHz 100,000 ktz 662.894 56 MHz -32.39 dBm -19.39 dB 93,000 Mt 98,000 M 100,000 ki 693,631 81 MHz . -21.52 dB

62.900 MHz 663,000 MHz 50,000 kitz 662.99755 MHz -28.87 dBm -15.87 dB H98.000 M H98 100 Wi 20000 ks £98.00045 MHz Y 168748

663.000 MHz 668000 MHz 100,000 kitz 664.55594 MHz 8.68 dBm 21248 698.100 MHz 708,000 Mz 100.000 kiz 698.105 44 MHz . -19.39 dB

o DR [

18:25:03 02.06.2022

19:16:25 02.06.2022

Cron
== Cinieae

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 122008

Made Sweep

SGL

Count 100/100

ReflLevel 30,00 dBm Ofiset 12.20d6 Mode Sweep sat
Count 100/100

1 Spurious Emissions
SPURIOUS INEX ABS_002
SPURIOUS_LINE_ABS_0g2

20

10 dBm i

0 dBor

B 7 \
30 d i t <
o 1l | \

fod o
Lode | 11\"!‘\ e

- ey,
o Ve

ol trnsed a1

§52.0 MHz

1.6 MHz/

668.0 MHz

2 Result Summa

652.000 MHz
662,900 MHz
663.000 MHz

662.900 MHz
663,000 MHz
668,000 MHz

100,000 kHz
50,000 kiz
100.000 kHz

-19.75 dBm
-15.05 dBm
20.24 dBm

662.894 56 MHz
662.99585 MHz
663.32717 MHz

18:31:24  02.06.2022

Ready

PRI
& Cimaas

Aol

ot N o~
60 dBr T ™

693.0 MHz 709.0 MHz

2 Result Summa;

693.000 MHz 698,000 MHz 100000 kHz 697.647 85 MHz 18.95 dBm -11.05d8
698.000 MHz 698.100 MHz 50.000 kHz 698.000 85 MHz -17.48 dBm -4.48 dB
698.100 Mz 709.000 Mz 100.000 kHz 698,105 44 MHz -22.13 dBm -9.13dB

Resty & i

19:13:59 02.06.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Made Sweep

6L

Count 100/100

MultiVie pectr
RefLevel 3000 d8m  Offset 12046

1 Spurious Emissions 1

SPURIOUS, UINE-ABS.
SPURJOUS_LINE_ABS_0g2

Mode Sweep

0
10 10 dBm
[T SR WP Pt oot el o,
0 [ |ojasor 'i
|

30 | 30 dB . \\
A p— e
w0 P e,
" ==
Py LS S PN
60 B
6520 MHz 3003 pts. 1.6 MHz/ 668.0 Mz | | (633.0 Mz 003 pis .6 Wb/ 709.0 Wik

2 Result Summa:

2 Result Summa;

695.42507 MHz
698.001 75 MHz
§98.105 44 MHz

7.15 dBm
-31.34 dBm
-33.25 dBm

100.000 kHz
50.000 kHz
100.000 kHz

693.000 MHz 698.000 MHz
698,100 MHz

709.000 MHz

698.000 MHz
698.100 MHz

18:27:10 02.06.2022

652,000 MHz 662,900 MHz 100.000 kHz 662.894 56 MHz -32.32 dBm -19.32 dB

662,900 MHz 663.000 MHz 50,000 kHz 662.99965 MHz -28.44 dBm 15.44 dB

663.000 MHz 668.000 MHz 100.000 kHz 665.46503 MHz 7.59 dBm -22.41 dB
e

W2063022
Ready = i

19:17:25 02.06.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT Report No. : FG222202C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / 64QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

saL Ref Level 30.00dBm  OMset 12.20 dB Mode Sweep set
Count 100/100

Ref Level 30,00 dBm  Offset 12.20 B Made Sweep
Count 100/100

1 Spurious Emissions

SPURIOUS LINE-ABS_002
SPUROUS_LINE_ABS_0g2

20 —

10 dBm

0 dBor

-30 30, dBor fr i
AR i T
40 I il £
= ) | 1 "y
J " Y \
o i T —
I B "y gy Mgl R SN
wosns S S S S ———
6520MHz _ 3003 pis 1.6 MHz/ 666.0 MH: || 633.0 MHz ) 3003 pis 1.6 MHz/ 709.0 MHz
2 Result Ssumma 2 Result Summa
652000 MHz 662,900 MHz 100,000 kits 662.894 56 MHz ~22.08 dBm -9.08 d& 93,000 Mz 898,000 Mz 100.000 kiz 697.617 88 MHz 18.74 dBm 1126 dB
662.900 MHz 663.000 MHz 50,000 kffz 662.38876 MHz -17.03 dBm -4.03 db 698,000 Mtz 698100 Mtz 50.000 kHz 698.007 54 MHz -16.95 dBm 39548
663.000 MHz 668,000 MHz 100,000 kHz 663.33217 MHz 18.93 dBm -11.07dB 598 100 Mits 709,000 Witz 100,000 ki §98.10544 MHz 21,48 dBm .48 d8
e DR o VTS ety NN VD

19:14:42 02.06.2022

15:30:01 02.06.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m - -
-

RefLevel 30.00dBm  Offset 12.20d8.

Ref Level 3000 dBm  Offset 12.20 08 Made Sweep saL
Count 100/100
Vavg || Seurious Emissions .

SPURIOUS_LINE ABS
SPURIOUS_LINE_ABS_0q2
0
10 10 dBm
eI e i, A A b i
a . " I)‘»dI!m =
mIN
10 dBm T (] |
SPURIOUS_LINE_A | L)
s | U] |/20 e
1 / \
30 ‘; 30 B 1 k‘
40 = T e e e
R S —ry A\
oo 60 dBr —
6520MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 3 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result summa
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -34.15 dBm -21.15 dB 693,000 MHz 698,000 MHz 100,000 kHz 69502048 MHz 6.71 dBm
662.900 Mz 663,000 MHz 50,000 kitz 662.99555 MHz -30.78 dBm -17.78 dB 698,000 MHz 698,100 MHz 50,000 kHz £98.00524 MHz 3127 dBm
663,000 Mz 665000 MHz 100,000 kliz 665.07043 Mz 743 dBm -22.57 B 698100 Mz 709.000 MHz 100.000 kiHz 698.10544 MHz -32.54 dBm
ety DR 050 =

15:27:57 02.06.2022 19:18:24 02.06.2022
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e% FCC RADIO TEST REPORT Report No. : FG222202C

SPORTON LAB.

FR1 n71/5MHz / DFT-S OFDM / 256QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

saL Ref Level 30.00dBm  OMset 12.20 dB Mode Sweep set

Ref Level 30,00 dBm  Offset 12.20 B Made Sweep
Count 100/100

Count 100/100

1 Spu Emissions.
SPURIOUS_UINE  ABS_002
SPURIOUS_LINE_ABS_0q2
20
gl A
10 | 10 dBm f u T
' |
0 - 0dBr —
Il
]
I
30 fr 30 dBnr fr f’]
I A 0 ,
| \
w0 - : - | |44 " t
/ vy | [ 1 |1
. ’ Ll [ ||
s LY SR A M i ey ~
L e y J i E -~
. s e L, [ i B
S0 dBr S N SNSRI S—w—"— So—
6520MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 3 3003 pts 1.6 MHz/ 709.0 MHz
2 Result Summa 2 Result Summa
652.000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -22.40 dBm 693.000 MHz 698.000 MHz 100.000 kHz 697.642 86 MHz 16.86 dBm -13.14.d8
662.900 MHz 663.000 MHz 50000 kHz 662.99555 MHz -17.93 dBm 698.000 Mz 698.100 Mz 50,000 kHe 698.001 25 MHz -19.18 dBm 6.18d8
661.000 MHz 568.000 MHz 100.000 kHz 663.35714 MHz 16.66 dBm 698100 MHz. 709,000 MHz 100.000 kHz 698.105 44 MHz -24.07 dBm 11.07 dB
rety [ e [ ] &5 e
19:29:22 02.06.2022 19:20:20 02.06.2022

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 30.00dBm  Offset 122068 Mode Sweep SGL Ref Level 30.00d8m  Offset 1220 d8 Mode Sweep
Count 100/100
T awg || Seuricus Emissions 1
SPURIOUS_LINE ABS PRSS
SPURIOUS_LINE_ABS_0q2 P
20
10 10 dBm
e A A At P [t b P e gt it
o v o oftm unciant
{4 !
10 dBe 1 7
SPURIOUS_LINE_ABS_002 | J ‘
J |
g / B
{ \
30 30 dBr T L
w — P e I
Pl T
= 60 dBny
65L0MHz _ 3003 pts. 1.6 MHz/ 668.0 MH: || 683.0 MHz 3 3003 pts 1.6 MHz/ T 708.0 MHz
2 Result Summar [2 Rasult Summai
652,000 MHz 662.900 MHz 100,000 kHz 662.894 56 MHz -33.99 dBm -20.99 dB 693.000 Mz 698,000 MHz 100.000 kHz 694.181 32 MHz 4.72 dBm -25.28d8
662,900 MHz 663.000 MHz 50,000 kHz 662.99865 MHz -30.65 dBm -17.65 dB 698,000 MHz 698,100 MHz 50.000 kHz 698.001 15 MHz -31.63 dBm -18.63 dB
563000 Wiz 665000 MHz 100,000 kliz 56294555 Mz 501 dBm 2499 B 698100 Mz 709.000 MHz 100.000 kiz 698.10544 MHz -33.00 dBm -20.00dB
ety DR o U0 = B
15:28:40 02.06.2022 19:15:40 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edg

e

Ref Level 3000 dBm  Offset 122008

RefLevel 30.00dBm  OMfset 122048

Mode Sweep

6L

Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL 1 Avg
Limit Cheel P SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
TR RO P A PP, N A’ SRETSSTERE PN
] f | |ojaeer
i
|7
i
1l
l. I
30 f 30 dBr-
a0 S - =
T N
= 60 dBiny
LI MHE 3003 pts 1.6 MHz/ 668.0MHz || [633.0MHz 3003 pts 1.6 MHz/ 708.0 Mz
2 Result Summo 2 Result Summa,
652.000 Mz 662.900 MHz 100000 kHz -31.34 dBm -18.34 dB 693.000 MHz 698000 MHz 100.000 kHz 695.504 96 MHz 5.77 dBm -24.23 df
662300 Mtz 663.000 MHz 50,000 kit -27.93 dBm -14.83 db 698,000 Mz 698,100 Mz 50,000 kitz 698.00035 MHz -29.98 dBm -16.98 dB
551000 Wiz 555,000 MHz 100,000 ke 357 dBm 240 B 598,100 Mz 703,000 Wiz 100.000 kitz 6981054 MHz 32.23 dBm 1923 d8
Read) IO R ‘02062022
: fesay = Creanm

18:22:18 02.06.2022

19:21:11 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 122008

Made Sweep

652.000 MHz

662.900 MHz

s Reflevel 30.00Bm Offset 12.20d6 Mode Sweep set
Count 100/100 Count 100/100
Spuriow i
Limit Ches¥ 2 SPURIOUS UNE-ABS 002
Line _SPURJOUS_UINE_ABS_od2 Line _SPURIOUS_LINE_ABS_0g2
0 20
10 10 dBm
LA e e A A B R A e e L P Py
0 T T 0fdBnr B B
| ‘I [ |
| : |
| | |
I |
] 1 T
30 i " 30 dBnr y
’ 4 "
40 . .
Ve J——
~ <
\ n
v -
T
60 dBrm
552.0 MHz 3003 pts 2.1 MHz/ 673.0MHz | | | gag.0 Mz 003 pis 27 Wbia] TN
2 Result Summa 2 Result Summa

100,000 kHz 66289456 MHz -36.85 dBm -23.45dB 688000 M 698,000 M 100.000 kH 690.55245 MH 5.91 dB -24.09 dB
£62.900 Mtz £63.000 Wiz 100.000 kitz 662.99935 Mz -23.93 dBm 169348 698,000 Mie 699,000 Mie 100,000 ki 69510340 MHz 4152 dBm -2852d8
863,000 MHz 573000 Mz 10,000 kiz 670.19780 MHz 5.08 dBm 2392 dB 225000 it 05000 it 100000 k1 70161339 Mis 2200 4Bm 3900 48
e DN ey S
19:51:09 02.06.2022 20:08:56 02.06.2022
. ]
Ref Level 30.00Bm  Offset 12.20d8 Mode Sweep saL Reflevel 3000 dBm  Offset 1220 d8 Mode Sweep 6L
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_02
20 20
10 10 dBm T
APt f Y A A AP o P g ANt P, i by
o { i ojdEm ) \
| | | 1
10 : T
SPURIOUS_LINE_ ABS 002 | | | |
20 dBm { 1 B 1
/ NN |
30 f' [ |-30 dBm |
a0 e s, = -
PN SR SV T B P ey
Ful [ AT
Fand
"
60 dBrm-
652.0 MHz. 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz
2 Result summa 2 Result Summa
652,000 MHz 62900 Nz 100,000 kHz 662.894.56 MHz -36.05 dBm -23.05 dB 588,000 MH 598000 M1 100,000 k' 694,058 94 MH Vi
£62.900 Mite £63.000 Witz 100,000 ke 662.99835 Mz -23.80 dBm -16.80dB 638,000 ke 599,000 Mie 100,000 ki 63810431 Miiz -37.58 dBm 2458 dB
£63.000 Mz 673.000 Mz 100,000 kiz 666,641 36 MHz 5.85 dBm 2414 dB 9000 it Soa.000 M i §99.13487 MHe 0
R P
18:51:45 02.06.2022 19:58:25 02.06.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG222202C

FR1 n71/10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 122008

Made Sweep

RefLevel 30.00dBm  OMfset 122048

saL Mode Sweep saL
Count 100/100 Count 100/100
3 Spuious i
Limit Chee¥ P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
Y NVIVENIPN Y (NP e e T e A A AR A A A
o v - v ol , \ ek sadie s T W
T |
| | 1
T t B
[ | |
. L b0 dB
1 T P |
| \ I
| | L
30 " T 30 dBmr 1
L/ \ !
-0 - —= - T S B
7 Mol N ]
e
== 60 dBr
652.0 MHz 3003 pts 2.1 Miz/ 673.0 WiHz | | | gag.0 Mz 3003 pis PRI TR
2 Result Summa 2 Result Sors

652000 MHz 662.900 MHz 100000 kHz 662.894 56 MHz 688,000 Mz 698.000 Mz 100.000 kHz 694,928 07 MHz 4.59 dBm -25.41 d8
662900 Mtz 663.000 MHz 100,000 kHz 662.99226 MHz 698,000 Mz 99,000 Mtz 100.000 kite 698.621 88 MHz -36.77 dBm B.77dB
£61.000 Wiz 573,000 Mz 100,000 ke 62.07333 Bz £59.000 Mz 709.000 Wiz 100.000 kiz 699.494 51 MHz -38.95 dBm -25.95 dB
R . -
19:52:31 02.06.2022 19:58:50 02,06.2022
e - 55 B ]
Ref Level 30.00Bm  Offset 12.20d8 Mode Sweep saL Reflevel 3000 dBm  Offset 1220 d8 Mode Sweep s6L
Count 100/100 Count 100/100
§ Spurlous Emissions 1 Avg
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
NP ey P
0 e o i
i
o T b
SPURIOUS_LINE_ ABS 002 | | | |
20 dBm- . g 20 dbs T
i [ |
30 [ T 30 dBr +
/ \ \
a0 AT W ST TV SN G
el - i e
o
-
= 60 dBnr
652.0 MHz 3003 pes 1 MHz/ 673.0 MHz 688.0 MHz 3003 pts 1 MHz/ 709.0 MHz
2 Result Summa: 2 Resolt Summe)
652,000 MH:z 662,900 M¥iz 100,000 kb 662.894 56 MHz -35.91 dBm -22.91 dB 558,000 MH 598000 M1 00000 k- '690.95808 MHz 363 0Bm
662,900 Mz 663.000 MHz 100,000 kiHz 662.99825 MHz -29.24 dBm -16.24 dB H98.000 M 595,000 Wi 100000 ki 638,031 47 MHz 37.64 dBm
663.000 Mz 673.000 Mz 100,000 kiz 67214585 MHz 2.2 dBm -25.78 dB. 20000 M Soa.000 M i £99-10490 MH2 36.30 GBm
[ " S [ & e
15:53:19 02.06.2022 19:58:16 02.06.2022
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e% FCC RADIO TEST REPORT Report No. : FG222202C

SPORTON LAB.

FR1 n71/10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

-

Ref Level 30,00 dBm  Offset 1220 dB Made Sweep SGL RefLevel 30.00dBm Offset 1220 dB Mode Sweep
Count 100/100 Count 100/100
purious i Vi
Uit Chees PRSS SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS_062 P Line _SPURIOUS_LINE_xg5_oq2
20 20
10 10 dBm
. VPV SERLSRTETI PR . V. [T POV EON I U VS —
T f ]
| L4
)
1
| | | |
f ]| [ 0w 1
H L |
30 1 30 dBnr
i \ .
-0 o = SR : R P
o~ aaa e I
,,-’N—
60 B
65LOMHz B 3003 pts. 2.1 MHz/ 673.0 MHz || [585.0 Mnz B 3003 pts 2.1 MHa/ T 709.0 MHz
2 Result Ssumma 2 Result Summa
652.000 MHa 662,900 MHz 100,000 ki -36.53 dBm -23.53 dB 638,000 Mz 898,000 Mz 100.000 kiz 692.20080 MHz 1.41 dBm -28.59 dB
662.900 MHz 663.000 MHz 100,000 Kz : -31.38 dBm -18.98 dB 698,000 Mtz 699,000 Mz 100.000 kHz 698.23327 MHz -38.75 dBm -25.75dB
661.000 MHz 573.000 MHz 100.000 kHz 2.00 dBm -28.00 dB 655,000 MHz. 705.000 MHz. 100,000 kHz 699,054 95 MHz 39.67 dBm 2667 dB
Read) o ez ‘ozo62022
- [mmmm g [ ] & =
15:53:56 02.06.2022 19:57:07 02.06.2022

FR1 n71/10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00dBm  Offset 12208 Made Sweep saL Ref Level 30.00 dBm  Offset 12.20 48 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emisions TE
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_02 phes
20 20
10 10 dbm
. SESNINTS RV HEY RIS PR
| Nl |
| |
v I ({7
SPURIOUS_LINE_ ABS_002 | \
20 dbm 1 1 | U120 a t
1
‘ '
30 J 30 dBnr T b,
. M
40 — - — =
- S e e—— S
- e,
.‘*'/
= 60 dBnr
S520MH: ' 3003 pts 1 MHz/ 673.0 MH: | [ [ 688.0 MHz _ 3003 pts 1 MHz/ _ 709.0MHz
2 Result Summar 2 Resolt Summe)
652.000 MHz 662.900 MHz 100,000 kHz 662.88367 MHz -35.23 dBm -22.23 dB 638,000 MHz 698,000 MHz 100,000 kHz '689.97303 MHz .60 dBm 373648
662.900 Mz 663,000 MHz 100,000 kttz 662.99875 MHz -30.58 dBm -17.58 dB 698,000 MHz 99,000 MHz 100,000 kHiz 698,005 49 MHz 3280 dBm
663,000 MHz 673.000 MHz 100,000 kiiz 664.93307 MHz 3.27 dBm -26.73 dB 99,000 Mt 709,000 M 100,000 ks §99.09491 MHz 3779 dBm
e — R O -
20:11:48 02.06.2022 20:10:50 02.06.2022
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